




Report No.: MTL24101100309R01

RoHS TEST REPORT

Prepared for:

Shandong Oulan steel Co.,Ltd
ROOM 511,5/F,CHINA SCIENCE AND TECHNOLOGY INNOVATION
PARK,NO.10,DONGCHANG EAST ROAD , CHINA

Product: Galvanized steel coil

Brand Name: 

Galvanized steel coil DX51D zinc coating20-600g

Model Name: 0.5mmx1250mmxC,
Galvanized steel coil DX51D zinc coating20-600g
thickness0.15-6.0mm width25-1500mm

Date of Test: Oct. 11, 2024 to Oct. 16, 2024

Date of Report: Oct. 16, 2024

Report Number: MTL24101100309R01

Prepared By :

Shenzhen MTL Testing Technology Co., Ltd.

305, Building A, Shenghengji Industrial Park, No.137, Fuyuan 1st Road,
Zhancheng Community, Fuhai Street, Bao'an District, Shenzhen,
Guangdong, China

Shenzhen MTL Testing Technology Co., Ltd
Tel. + 86-0755-23143231

E-Mail: Jason@mtl-lab.com

Page 1 of 9
<http://www.mtl-lab.com>



Report No.: MTL241011003006R01

TEST RESULT CERTIFICATION

Applicant : Shandong Oulan steel Co.,Ltd
 Address : ROOM 511,5/F,CHINA SCIENCE AND TECHNOLOGY INNOVATION PARK,NO.10,DONGCHANG EAST ROAD , CHINA
 Manufacturer : Shandong Oulan steel Co.,Ltd
 Address : ROOM 511,5/F,CHINA SCIENCE AND TECHNOLOGY INNOVATION PARK,NO.10,DONGCHANG EAST ROAD , CHINA
 Product name : Galvanized steel coil
 Product model : Galvanized steel coil DX51D zinc coating20-600g thickness0.15-6.0mm width25-1500mm
 Brand Name : 
 Date of Sample Received : Oct. 11, 2024
 Testing Period : Oct. 11, 2024 to Oct. 16, 2024

Test Requested:

Based on the performed test on submitted sample(s), the results of Lead, Mercury, Cadmium, Hexavalent chromium, Polybrominated biphenyls (PBBs), Polybrominated diphenyl ethers (PBDEs) and Phthalates such as bis-(2-ethylhexyl)-Phthalate (DEHP), Benzyl butyl phthalate (BBP), Di butyl Phthalate (DBP), Diisobutyl Phthalate (DIBP) comply with the limits as set by RoHS Directive 2015/863/EU amending Annex II to Directive 2011/65/EU.

Conclusion

PASS

Prepared by:

Kaba fan

Project Engineer

Reviewed by:

Zhan Cai

Project Manager

Approved by:

